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Applicant
Address

&

TEST REPORT

FCC ID: 2ALUY-SC100

Latent Wireless
37 Norwood Circle, lowa City, 1A 52245

Equipment under Test (EUT):

Name : 300M 2.4G&5G wireless adapter
Model :SC-1
Standards : FCC PART 15, SUBPART C : 2015 (Section 15.407)
ANSI C63.4:2014 ; ANSI C63.10:2013
Report No. 1 T1870445 02
Date of Test :April 3, 2017 - May 11, 2017
Date of Issue : May 11, 2017
Test Result : PASS *

* In the configuration tested, the EUT complied with the standards specified above

Authorized Signature

A\ oleh,

(Mark Zhu)
General Manager

The manufacture should ensure that all the products in series production are in conformity with the product
sample detailed in this report. If the product in this report is used in any configuration other than that detailed in
the report, the manufacturer must ensure the new system complies with all relevant standards. Any mention of
Shenzhen Alpha Product Testing Co., Ltd. Or test done by Shenzhen Alpha Product Testing Co., Ltd. Approvals in
connection with, distribution or use of the product described in this report must be approved by Shenzhen Alpha

Product Testing Co., Ltd. Approvals in writing.
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TEST REPORT VERIFICATION

Applicant : Latent Wireless
Manufacturer : Shenzhen xunman Technology co.,ltd
EUT Description : 300M 2.4G&5G wireless adapter

(A) Model No. : SC-1

(B) Trademark - N/A

(C) Ratings Supply : DC 5V from USB Port

(D)Test Voltage : DC 5V from USB Port

Measurement Standard Used:

FCC Rules and Regulations Part 15 Subpart C 2015, ANSI C63.4-2014 ; ANSI C63.10-2013

The device described above is tested by Shenzhen Alpha Product Testing Co., Ltd. to
determine the maximum emission levels emanating from the device. The maximum
emission levels are compared to the FCC Part 15 Subpart C limits both conducted and radiated
emissions. The test results are contained in this test report and Shenzhen Alpha Product
Testing Co., Ltd. is assumed of full responsibility for the accuracy and completeness of
these tests.

After the test, our opinion is that EUT compliance with the requirement of the above standards.

This report applies to above tested sample only. This report shall not be reproduced in parts without written approval of Shenzhen Alpha
Product Testing Co., Ltd.

Eric Huang T —

Tested by (name + signature).............. Test Engineer

Approved by (name + signature)........ ﬁlrg]z:i IC\;/IL;ir;ger }_7/4\7— (—

Date Of i1SSUE.....v veeeeieieeel May 11, 2017
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1 General Information
1.1 Description of Device (EUT)

Trade Name
EUT
Model No.

DIFF.
Antenna Type

Antenna gain

Operation
Frequency

Channel number

Modulation type

Power Supply

N/A
300M 2.4G&5G wireless adapter

SC-1

N/A
PCB antenna, dipole antenna

ANTO0:2.0dBi; ANT1:2.0dBi.

- IEEE 802.11n HT20: 5180MHz-5240MHz,5745MHz-5825MHz

IEEE 802.11n HT40:5190MHz-5230MHz,5755MHz-5795MHz
IEEE 802.11a:5180MHz-5240MHz, 5745MHz-5825MHz
IEEE 802.11n HT20 5.2GHz band: 4 Channels

IEEE 802.11n HT20 5.8GHz band: 5 Channels

- IEEE 802.11n HT40 5.2GHz band: 2Channels

IEEE 802.11n HT40 5.8GHz band: 2Channels

IEEE 802.11a 5.2GHz band :4Channels

IEEE 802.11a 5.8GHz band :5Channels

ITEEE 802.11n :OFDM(64QAM, 16QAM, QPSK, BPSK) IEEE

. 802.11a :OFDM(64QAM, 16QAM, QPSK, BPSK)

: DC 5V from USB Port

Note: SISO isforallmodesonly , no MIMO ; 802.1lac only have 80MHz , no 20MHz and 40MHz mode

Applicant ;
Address
Manufacturer
Address

Latent Wireless
37 Norwood Circle, lowa City, 1A 52245
Shenzhen xunman Technology co.,Itd

2/F., #3 Building, New Development Zone., Baishixia East, Fuyong
St., Baoan Dist., Shenzhen, China

1.2 Description of Test Facility

Shenzhen Alpha Product Testing Co., Ltd
Building B, East Area of Nanchang Second, Industrial Zone, Gushu 2nd Road,
Bao'an, Shenzhen, China

March 25, 2015 File on Federal Communication Commission
Registration Number: 203110

July 18, 2014 Certificated by IC
Registration Number: 12135A
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2 EMC Equipment List

Equipment Manufacture Model No. Serial No. cal. Date | Cal. Interval
3m CHENYU N/A N/A 2017.07.21 2Year
Semi-Anechoic R
Spectrum analyzer Agilent E4407B MY46185649 |2017.09.29 1Year
Receiver R&S ESPI 101873 2017.09.29 1Year
Receiver R&S ESCI 101165 2017.09.29 1Year
Bilog Antenna | SCHWARZBECK | VULB 9168 |VULB9168-438|2017.09.30 2Year
Horn Antenna | SCHWARZBECK |BBHA 9120 D B%Tgé)ll)ZO 2017.09.30|  2Year
L.I.S.N.#1 Schwarzbeck NSLK8126 8126466 2017.09.29 1 Year
L.I.S.N.#2 ROHDE HWA| ENV21 10104 1Y
S ° chzsc 6 01043 1 5017.09.29 ear
Cable Resenberger N/A No.1 2017.09.29 1Year
Cable SCHWARZBECK N/A No.2 2017.09.29 1Year
Cable SCHWARZBECK N/A No.3 2017.09.29 1Year
Pre-amplifier HP HP8347A 2834A00455 |2017.09.29 1Year
Pre-amplifier Agilent 8449B 3008A02664 |2017.09.29 1Year
vector Signal Agilent N5182A | MY49060042 |2017.09.29| 1 Year
Generator
VeGCtor Signal Agilent E4438C | US44271917 |2017.09.29| 1 Year
enerator
X-series USB
Peak and Average Agilent U2021XA | MY54080020 |2017.09.29 1 Year
Power Sensor
X-series USB
Peak and Average Agilent U2021XA | MY54110001 |2017.09.29 1 Year
Power Sensor
Signal Analyzer Agilent N9020A MY48030494 |2017.09.29 1 Year
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3 Test Procedure

POWER LINE CONDUCTED INTERFERENCE: The test procedure used was ANSI
Standard ANSI C63.4:2014 using a 50 u H LISN. Both Lines were observed. The bandwidth of
the receiver was 10kHz with an appropriate sweep speed. The ambient temperature of the EUT
was 25°C with a humidity of 58%.

RADIATION INTERFERENCE: The test procedure used was ANSI Standard ANSI
C63.4:2014 using a ANRITSU spectrum analyzer with a pre-selector. The analyzer was
calibrated in dB above a micro volt at the output of the antenna. The resolution bandwidth was
100kHz and the video bandwidth was 300 kHz up to 1 GHz and 1 MHz with a video BW of
3MHz above 1 GHz. The ambient temperature of the EUT was 25°C with a humidity of 58%.

FORMULA OF CONVERSION FACTORS: The Field Strength at 3m was established by
adding the meter reading of the spectrum analyzer (which is set to read in units of dBuV) to the
antenna correction factor supplied by the antenna manufacturer and cable loss. The antenna
correction factors and cable loss are stated in terms of dB. The gain of the Pre-selector was
accounted for in the Spectrum Analyzer Meter Reading.

Example:

Freq (MHz) METER READING + ACF + CABLE =FS

33.20 dBuV + 10.36 dB + 0.9 dB=44.46 dBuV/m @ 3m

ANSI STANDARD ANSI C63.4:2014 10.1.7 MEASUREMENT PROCEDURES: The EUT
was placed on a table 80 cm high and with dimensions of 1m by 1.5m. The EUT was placed in
the center of the table (1.5m side). The table used for radiated measurements is capable of
continuous rotation. When an emission was found, the table was rotated to produce the
maximum signal strength. At this point, the antenna was raised and lowered from 1m to 4m.
The antenna was placed in both the horizontal and vertical planes. The situation was similar for
the conducted measurement except that the table did not rotate. The EUT was setup as
described in ANSI Standard ANSI C63.4:2014 10.1.7 with the EUT 40 cm from the vertical
ground wall.
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4 Summary of Measurement

4.1 Summary of test result

Test procedures according to the technical standards:
815.407, KDB 789033 D02

Test Item Test Requirement ﬁ;igg?;gi Result

Spurious Emission FCC PART 15: 2015 ?gf:ig)?n(b)&lS.ZOQ Compliance
Conduction Emission FCC PART 15: 2015 Section 15.207 Compliance
Bandwidth Test FCC PART 15 : 2015 Section 15.407(a) Compliance
Peak Power FCC PART 15: 2015 Section 15.407(a) Compliance
Power Density FCC PART 15: 2015 Section 15.407(a) Compliance
Undesirable emission FCC PART 15: 2015 Section 15.407(b) Compliance
Antenna Requirement FCC PART 15: 2015 Section 15.203 Compliance

Note: The EUT has been tested as an independent unit. And Continual Transmitting in
maximum power (The adapter be used during Test)

4.2 Test connection

AC mains

¢ Notebook

EUT

v

4.3 Assistant equipment used for test

Description . |Notebook

Manufacturer 1 |Acer
Model No. . |1ZQT
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Test mode and channel

Tested mode, channel, and data rate information
Dutycycle :100%
Keeping TX mode

Data rate (Mpbs Frequenc

Mode see NE)tep ) Channel ('3”_'2) y
. 6.5 CH36 5180
IEEE 802.;12nGHT20 with 65 CHA0 5200
6.5 CH48 5240
IEEE 802.11n HT40 with 135 CH38 5190
5.2G 135 CH46 5230
6 CH36 5180
IEEE 802.11a with 5.2G 6 CH40 5200
6 CH48 5240
. 6.5 CH149 5745
IEEE SOZ.E%S%HTZO with 65 CH157 57a5
6.5 CH165 5825
IEEE 802.11 n/HT40 with 135 CH151 5755
5.8G 135 CH159 5795
6 CH149 5745
IEEE 802.11a with 5.8G 6 CH157 5785
6 CH165 5825

Note:1. According exploratory test, EUT will have maximum output power in

those data rate. so those data rate were used for all test.

2. 802.11a/nH20/nH40 tested SISO mode, found ANTO is the worst case and only
reported
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4.5 Channel list
For IEEE 802.11 a with 5.2G
Channel Frequency (MHz) Channel Frequency (MHz)
CH36 5180 CH48 5220
CH40 5200 CH48 5240
For IEEE 802.11 n/HT20 with 5.2G
Channel Frequency (MHz) Channel Frequency (MHz)
CH36 5180 CH44 5220
CH40 5200 CH48 5240
For IEEE 802.11 n/HT40 with 5.2G
Channel Frequency (MHz) Channel Frequency (MHz)
CH38 5190 CH46 5230
For IEEE 802.11 a with 5.8G
Channel Frequency | Channel Frequency | Channel Frequency
(MH2z) (MH2z) (MH2z)
CH149 5745 CH157 5785 CH165 5825
CH153 5765 CH161 5805
For IEEE 802.11n/HT20 with 5.8G
Channel | Frequency | Channel Frequency | Channel Frequency
(MH2z) (MH2z) (MH2z)
CH149 5745 CH157 5785 CH165 5825
CH153 5765 CH161 5805
For IEEE 802.11n/HT40 with 5.8G
Channel Frequency | Channel Frequency | Channel | Frequency
(MH2z) (MH2z) (MH2z)
CH151 5755 CH159 5795
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4.6 Test Conditions

Temperature range  |21-25C
Humidity range 40-75%
Pressure range 86-106kPa

4.7 Measurement Uncertainty (95% confidence levels, k=2)

Item MU Remark
Uncertainty for Power point Conducted Emissions Test 2.71dB
Uncertainty for Radiation Emission test in 3m chamber | 3.90dB Polarize: V
(30MHz to 1GHz) 3.92dB Polarize: H
Uncertainty for Radiation Emission test in 3m chamber | 426 dB Polarize: H
(1GHz to 25GHz) 4.28 dB Polarize: V
Uncertainty for conducted RF Power 0.16dB
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5 Spurious Emission
5.1 Radiation Emission

5.1.1 Radiation Emission Limits(15.209)

Frequencies Field Strength Measurement Distance
(MHz) (micorvolts/meter) (meters)
0.009~0490 2400/F(KHz) 300
0.490~1.70 24000/F(KHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3

Harmonic emissions limits comply with below 54 dBuV/m at 3m. Other emissions radiated outside
of the specified frequency bands, except for harmonics, shall be attenuated by at least 50 dB
below the level of the fundamental or comply with the radiated emissions limits specified in section

15.209(a) limit in the table below has to be followed.

NOTE:

a) The tighter limit applies at the band edges.

b) Emission Level(dB uV/m)=20log Emission Level(Uv/m)

5.2 Test Setup

Metal Full Soldered Ground Plane

Spectrum Analyzer
{Receiver

RX Antenna

Below 30MHz Test Setup
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EUT

Metal Full Soldered Ground Plane

Spectrum Analyzer

/ Receiver

RX Antenna

Ant. feed
point

Above 30MHz Test Setup

Turntable +

\ EUT]

—

1.5 m| lmto 4m H

|

Test

Ground Plane ;

Coaxial Cable

Receiver

Above 1GHz Test Setup
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5.3 Test Procedure

a) The measuring distance of 3m shall be used for measurements at frequency up
to 1GHz and above 1GHz, The EUT was placed on a rotating 0.8 m high
above ground, The table was rotated 360 degrees to determine the position of
the highest radiation

b) The Test antenna shall vary between 1m and 4m, Both Horizontal and
Vertical antenna are set of make measurement.

¢) The initial step in collecting conducted emission data is a spectrum analyzer
Peak detector mode pre-scanning the measurement frequency range.
Significant Peaks are then marked. and then Qusia Peak Detector mode
premeasured

d) If Peak value comply with QP limit Below 1GHz.The EUT deemed to comply
with QP limit. But the Peak value and average value both need to comply with
applicable limit above 1GHz.

e) For the actual test configuration, please see the test setup photo.

5.3.1 Test Equipment Setting For emission test Result

9KHz~150KHz RBW 200Hz VBW1KHz

150KHz~30MHz RBW 9KHz VBW 30KHz
30MHZ~1GHz RBW 120KHz VBW 300KHz
Above 1GHz RBW 1MHz VBW 3MHz

5.3.2 Test Condition
Continual Transmitting in maximum power.

5.4  Test Result
We have scanned the 9KHz from 40GHz to the EUT.
Detailed information please see the following page.

From 9KHz to 30MHz: Conclusion: PASS
From 25GHz to 40GHz Conclusion: PASS

Note: The amplitude of spurious emissions which are attenuated by more
than 20dB below the permissible value has no need to be reported.
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Site LAB 966-2 Chamber Polarization: Vertical Temperature: 23.8
Limit: FCC Part 15 Class B Radiation Power: DC 5V Humidity: 56 %
EUT: 300M 2.4G&5G wireless adpter Distance:

M/N: SC-1

Mode:Working

Note:

Engineer Signature:

Radiated Emission Measurement
File :SC-1 Data :#1 Date: 2017/5/10 Time: 20:50:05
80.0 dBuV/m

70

60
FCC Part 15 Class B Radiation

: (

40 I [

3 % SM
® 1 g >W\AW
20
10
0.0
30.000 40 50 60 70 (MHz2) 300 400 500 600 700  1000.000
Reading Correct Measure- . Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Margin Height Degree
MHz dBuv dB dBuV/m dBuV/im dB Detector cm degree  Comment

*39.7146 15.29 14.23 2952  40.00 -10.48 peak

50.4089 13.62 13.68 27.30 40.00 -12.70 peak

159.7844 15.60 14.58 30.18 4350 -13.32 peak

636.1340 13.87 19.95 33.82 46.00 -12.18 peak

1
2
3
4 283.9791 19.24 13.03 3227  46.00 -13.73 peak
5
6

975.7529 14.30 23.65 37.95 54.00 -16.05 peak
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Site LAB 966-2 Chamber Polarization: Herizontal Temperature: 23.8
Limit: FCC Part 15 Class B Radiation Power: DC 5V Humidity: 56 %
EUT: 300M 2.4G&5G wireless adpter Distance:

M/N: SC-1

Mode:Working

Note:

Engineer Signature:

Radiated Emission Measurement
File :SC-1 Data :#2 Date: 2017/5/10 Time: 20:31:57
80.0 dBuV/m

i0

60
FCC Part 15 Class B Radiation

5., r

40 l 5

. s
30 ] 2 3
WWW
20
10
0.0
30.000 40 50 60 70 80 (MHz) 300 400 500 600 700  1000.000
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Margin Height Degree
MHz dBuv dB dBuV/m dBuV/m dB Detector cm degree  Comment
1 38.3462 15.36 13.95 29.31 40.00 -10.69 peak
2 55.0274 13.66 13.25 26.91 40.00 -13.09 peak
3 167.2368 16.18 14.00 30.18 43.50 -13.32 peak
4 210.0482 20.93 10.69 31.62 43.50 -11.88 peak
5 * 2849767 28.72 13.04 41.76 46.00 -4.24 peak
6 875.2470 14.72 22.83 37.55 46.00 -8.45 peak

Remark1: All modes and channels have been tested and only worst data of 802.11a, 5180MHz are listed in
this report.
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From 1G-25GHz
IEEE 802.11a with 5.2G
EUT 300M 2.4G&5G Model Name SC-1
wireless adapter
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode TX Low
Freg. |Ant. Pol| Peak AV |Ant. /CL Actual Fs Peak AV Margin
(MH2) H/VV | Reading | Reading CF . Limit Limit (dB) Rermark
(dBuV/ | (dBuV/ | (dB) Peak AV |(dBuVv/m)|{(dBuV/m)
m) m) (dBuV/m)|(dBuVv/m)
10360 \Y/ 46.26 2.36 48.62 74 / 25.38 Peak
15540 \Y/ 4591 452 5043 74 / 2357 | Peak
N/A
EUT 300M 2.4G&5G Model Name SC-1
wireless adapter
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode TX Low
Freq. |Ant. Pol| Peak AV  |Ant. /CL Actual Fs Peak AV Margin
(MHz) H/V | Reading | Reading CF . Limit Limit (dB) Remark
dBuV/ | (dBuv/ | (dB) Peak AV |(dBuV/m)|(dBuV/m)
m) m) (dBuV/m)| (dBuVv/m)
)
10360 H 48.19 2.36 50.55 74 / 2345 | Peak
15540 H 46.91 452 5143 74 / 2257 | Peak
N/A

Notes: AV Means AV detector test data, Peak Means Peak detector test data.
Emissions attenuated more than 20 dB below the permissible value are not reported.
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EUT 300M 2.4G&5G Model Name SC-1
wireless adapter
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode TX Mid
Freq. |Ant. Pol Pea_k A\{ Ant. / CL Actual Fs P_eal_< AV Margin
(MH2) H/VV | Reading | Reading CF Limit Limit (dB) Remark
(dBuV/ | (dBuVv/ | (dB) Peak AV  |(dBuV/m)|(dBuV/m)
m) m) (dBuV/m)|(dBuV/m)
10400 Vv 47.32 2.36 49.68 74 / 2432 | Peak
15600 \Y, 46.37 452 50.89 74 / 2311 | Peak
N/A
EUT 300M 2.4G&5G Model Name SC-1
wireless adapter
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode TX Mid
Freg. |Ant. Pol Pea_k A\{ Ant. / CL| Actual Fs P_eal_< AV Margin
(MHz) H/V | Reading | Reading | CF Limit Limit (dB) Remark
(dBuV/ | (dBuV/ | (dB) Peak AV  |(dBuV/m)|(dBuV/m)
m) m) (dBuV/m)|(dBuV/m)
10400 H 47.90 2.36 50.26 74 / 23.74 | Peak
15600 H 47.90 452 5242 74 / 2158 | Peak
N/A

Notes: AV Means AV detector test data, Peak Means Peak detector test data.
Emissions attenuated more than 20 dB below the permissible value are not reported.
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EUT 300M 2.4G&5G Model Name SC-1
wireless adapter
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode TX High
Freq. |[Ant. Pol| Peak AV |Ant./CL Actual Fs Peak AV | Margin
(MH2) H/V | Reading | Reading CF Limit Limit (dB) Remark
(dBuv/ | (dBuv/ | (dB) Peak AV |(dBuVv/m)|(dBuV/m)
m) m) (dBuV/m)| (dBuV/m)
10480 \Y 46.85 2.36 4921 74 / 24.79 | Peak
15720 \% 47.16 452 51.68 74 / 2232 | Peak
N/A
EUT 300M 2.4G&5G Model Name SC-1
wireless adapter
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode TX High
Freq. |Ant. Pol| Peak AV  |Ant. /CL Actual Fs Peak AV | Margin
(MHz) H/V | Reading | Reading CF . Limit Limit (dB) Remark
(dBuV/ | (dBuv/ | (dB) Peak AV |(dBuv/m)|(dBuVv/m)
m) m) (dBuV/m)|(dBuVv/m)
10480 H 47.01 2.36 4937 74 / 2463 | Peak
15720 H 21.72 —- 452 3224 —- 54 / 21.76 | Peak
N/A

Notes: AV Means AV detector test data, Peak Means Peak detector test data.
Emissions attenuated more than 20 dB below the permissible value are not reported.
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IEEE 802.11n/HT20 with 5.2G

EUT 300M 2.4G&5G Model Name SC-1
wireless adapter
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode TX Low
Freg. [Ant. Pol| Peak AV |Ant. /CL Actual Fs Peak AV Margin
(MH2) H/V | Reading | Reading CF Limit Limit (dB) Rermar
(dBuV/ | (dBuV/ | (dB) Peak AV |(dBuV/m)|(dBuV/m) Kk
m) m) (dBuV/m)|(dBuV/m)
10360 V 47.96 2.36 50.32 74 / 2368 | Peak
15540 \Y 46.80 452 o132 74 / 2268 | Peak
N/A
EUT 300M 2.4G&5G Model Name SC-1
wireless adapter
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode TX Low
Freq. |Ant. Pol| Peak AV (Ant. /CL Actual Fs Peak AV [ Margin
(MHz) H/VV | Reading | Reading [ CF Limit Limit (dB) Remark
(dBuV/ | (dBuV/ | (dB) Peak AV  |(dBuV/m)|(dBuV/m
m) m) (dBuV/m)|(dBuVv/m)
10360 H 48.17 2.36 50.53 74 / 2347 | Peak
15540 H 47.90 452 5242 74 / 2158 | Peak
N/A

Notes: AV Means AV detector test data, Peak Means Peak detector test data.
Emissions attenuated more than 20 dB below the permissible value are not reported.
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EUT 300M 2.4G&5G Model Name SC-1
wireless adapter
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode TX Mid
Freg. |Ant Pol| Peak AV |Ant./CL Actual Fs Peak AV | Margin
(MH2) H/V | Reading | Reading CF Limit Limit (dB) Rermark
@Buv/ | (dBuv/ | (dB) [ Peak AV |(dBuVv/m)|(dBuv/m)
m) m) (dBuV/m)|(dBuV/m)
10400 \Y/ 47,01 2.36 49.37 74 / 2463 | Peak
15600 \Y 4142 452 51.94 74 / 2206 | Peak
N/A
EUT 300M 2.4G&5G Model Name SC-1
wireless adapter
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode TX Mid
Freq. [Ant. Pol] Peak AV |Ant. /CL Actual Peak AV | Margin
(MHz2) | HV | Reading | Reading| CF ual s Limit | Limit | 8) | gk
(dBuVv/ | (dBuv/ | (dB) Peak AV |(dBuV/m)|(dBuV/m
m) m) (dBuV/m)|(dBuV/m)
10400 H 4771 - 2.36 50.07 - 74 / 2393 | Peak
15600 H 48.24 452 52.76 74 / 2124 | Peak
N/A

Notes: AV Means AV detector test data, Peak Means Peak detector test data.
Emissions attenuated more than 20 dB below the permissible value are not reported.
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EUT 300M 2.4G&5G Model Name SC-1
wireless adapter
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode TX High
Freq. |Ant. Pol| Peak AV |Ant. /CL Actual Fs Peak AV Margin
(MH2) H/VV | Reading | Reading CF Limit Limit (dB) Remark
dBuV/ | (dBuV/ | (dB) Peak AV |(dBuVv/m)|(dBuv/m)
m) m) (dBuV/m)|(dBuVv/m)
10480 \Y/ 48.16 2.36 50.52 74 / 2348 | Peak
15720 \Y/ 4747 452 51.99 74 / 2201| Peak
N/A
EUT 300M 2.4G&5G Model Name SC-1
wireless adapter
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode TX High
Freq. [Ant. Pol[ Peak AV |Ant. /CL Actual Fs Peak AV Margin
(MHz) | HV | Reading | Reading| CF ua Limit | Limit | 8) | ok
(dBuV/ | (dBuV/ | (dB) Peak AV  [(dBuV/m)|(dBuV/m)
m) m) (dBuV/m)|(dBuV/m)
10480 H 4807 2.36 5043 74 / 2357 | Peak
15720 H 47.80 - 452 52.32 - 74 / 2168 | Peak
N/A

Notes: AV Means AV detector test data, Peak Means Peak detector test data.
Emissions attenuated more than 20 dB below the permissible value are not reported.
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IEEE 802.11n/HT40 with 5.2G
EUT 300M 2.4G&5G Model Name SC-1
wireless adapter
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode TX Low
Freg. [Ant. Pol| Peak AV |Ant./CL| Actual Fs Peak AV Margin
(MHz) | HV | Reading | Reading| CF e Limit | Limit | @8) | gy
(dBuV/ | (dBuv/ | (dB) Peak AV |(dBuv/m)|(dBuv/m) K
m) m) (dBuV/m)|(dBuV/m)
10380 Vv 48.01 2.36 50.37 74 / 2363 | Peak
15570 \Y 4791 452 52.43 74 / 2157 | Peak
N/A
EUT 300M 2.4G&5G Model Name SC-1
wireless adapter
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode TX Low
Freq. |Ant. Pol| Peak AV |Ant./CL Actual Fs Peak AV Margin
(MHz) H/V | Reading | Reading CF Limit Limit (dB) Remark
(dBuV/ | (dBuV/ | (dB) Peak AV |(dBuV/m)|(dBuV/m)
m) m) (dBuV/m)[(dBuV/m)
10380 H 48.07 2.36 5043 74 / 2357 | Peak
15570 H 47.80 452 52.32 74 / 2168 | Peak
N/A

Notes: AV Means AV detector test data, Peak Means Peak detector test data.
Emissions attenuated more than 20 dB below the permissible value are not reported.
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EUT 300M 2.4G&5G Model Name SC-1
wireless adapter
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode TX High
Freq. |[Ant. Pol| Peak AV  |Ant./CL Actual Fs Peak AV | Margin
(MHz) H/VV | Reading | Reading CF Limit Limit (dB) Rermark
(dBuV/ | (dBuVv/ | (dB) Peak AV |(dBuV/m)|(dBuV/m
m) m) (dBuV/m)|(dBuVv/m)
10460 \Y 4796 2.36 50.32 74 / 2368 | Peak
15690 \Y/ 47.72 452 5224 74 / 2176 | Peak
N/A
EUT 300M 2.4G&5G Model Name SC-1
wireless adapter
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode TX High
Freq. |Ant. Pol| Peak AV |Ant. /CL Actual Fs Peak AV | Margin
(MHz) H/V | Reading | Reading CF . Limit Limit (dB) Remark
(dBuV/ | (dBuV/ | (dB) Peak AV  [(dBuV/m)|(dBuV/m)
m) m) (dBuV/m)|(dBuV/m)
10460 H 4848 2.36 50.84 74 / 2316 | Peak
15690 H 4803 452 5255 74 / 2145| Peak
N/A

Notes: AV Means AV detector test data, Peak Means Peak detector test data.
Emissions attenuated more than 20 dB below the permissible value are not reported.
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From 1G-25GHz:

IEEE 802.11a with 5.8G

EUT 300M 2.4G&5G Model Name SC-1
wireless adapter
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port

Test Mode TX Low

Freg. |Ant. Pol| Peak AV |Ant. /CL| Actual Peak AV Margin

(MHz) | HNV | Reading | Reading| CF val s Limit | Limit | 8) | ok

(@BuVv/ | (dBuv/ | (dB) | Peak AV  |(dBuv/m)|(dBuv/m
m) m) (dBuV/m)|(dBuV/m)

11490 \Y/ 48.17 2.36 5053 74 / 2347 | Peak
17235 \Y; 4790 452 5242 74 / 2158 | Peak
N/A
EUT 300M 2.4G&5G Model Name SC-1

wireless adapter
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port

Test Mode TX Low

Freq. |Ant. Pol[ Peak AV [Ant./CL Actual Fs Peak AV | Margin

(MHz) H/V | Reading | Reading| CF Limit Limit (dB) Remark

(dBuV/ | (dBuv/ | (dB) Peak AV |(dBuV/m)|(dBuV/m
m) m) (dBuV/m)|(dBuV/m)

11490 H 4840 2.36 50.76 74 / 2324 | Peak

17235 H 47.72 452 5224 74 / 21.76 | Peak

N/A

Notes: AV Means AV detector test data, Peak Means Peak detector test data.
Emissions attenuated more than 20 dB below the permissible value are not reported.
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EUT 300M 2.4G&5G Model Name SC-1
wireless adapter
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode TX Mid

Freg. |Ant. Pol| Peak AV |Ant. /CL| Actual Fs Peak AV | Margin
(MH2) H/VV | Reading | Reading| CF Limit Limit (dB) Rermark
(dBuVv/ | (dBuv/ | (dB) Peak AV |(dBuV/m)|(dBuV/m
m) m) (dBuVv/m)|(dBuV/m)
11570 V 47.96 2.36 50.32 74 / 2368 | Peak
17355 \Y 41.72 452 52.24 74 / 2176 | Peak
N/A
EUT 300M 2.4G&5G Model Name SC-1
wireless adapter
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode TX Mid
Freq. |Ant. Pol| Peak AV |Ant./CL Actual Fs Peak AV [Margin
(MHz) H/V | Reading [ Reading CF Limit Limit (dB) Remark
(dBuV/ | (dBuV/ | (dB) B AV |(dBuV/m)|(dBuV/m
m) m) (dBuV/m)|(dBuV/m)
11570 H 48.39 --- 2.36 50.75 - 74 / 2325 | Peak
17355 H 41.79 452 52.31 74 / 2169 | Peak
N/A

Notes: AV Means AV detector test data, Peak Means Peak detector test data.
Emissions attenuated more than 20 dB below the permissible value are not reported.
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EUT 300M 2.4G&5G Model Name SC-1
wireless adapter
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode TX High

Freg. [Ant Pol] Peak AV |Ant. /CU Actual Fs Peak AV | Margin
(MHz) H/V | Reading | Reading| CF Limit Limit (dB) B
(dBuV/ | (dBuV/ | (dB) [ peak AV |(dBuv/m)|(dBuv/m
m) m) (dBuV/m)|(dBuV/m)
11650 Vv 4781 2.36 50.17 74 / 2383 | Peak
17475 \V 48.13 --- 452 52.65 --- 74 / 21.35( Peak
N/A
EUT 300M 2.4G&5G Model Name SC-1
wireless adapter
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode TX High
Freg. |Ant. Pol[ Peak AV  |Ant. /CU Actual Fs Peak AV [ Margin
(MHz) H/V | Reading | Reading| CF Limit Limit (dB) Remark
@BuVv/ | @BuVv/ | (dB) [ peak AV |(@BuV/m)|(dBuV/m
m) m) (dBuV/m)|(dBuV/m)
11650 H 48.56 2.36 50.92 74 / 2308 | Peak
17475 H 2815 452 | 3267 54 / 21.33| Peak
N/A

Notes: AV Means AV detector test data, Peak Means Peak detector test data.
Emissions attenuated more than 20 dB below the permissible value are not reported.
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IEEE 802.11n/HT20 with 5.8G

EUT 300M 2.4G&5G Model Name SC-1
wireless adapter
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode TX Low
Freg. [Ant. Pol Pea.k A\{ Ant. / CL Actual Fs P_eal_< AV Margin
(MHz) H/V | Reading | Reading| CF Limit Limit (dB) S
@dBuVv/ | (dBuV/ | (dB) Peak AV [(dBuV/m)|(dBuVv/m) K
m) m) (dBuV/m)|(dBuV/m)
11490 Vv 48.38 2.36 50.74 74 / 23.26 | Peak
17235 \Y 4812 452 52.64 74 / 21.36 | Peak
N/A
EUT 300M 2.4G&5G Model Name SC-1
wireless adapter
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode TX Low
Freq. |Ant. Pol Pea!< A\{ Ant. / CL| Actual Fs P_eal_< AV Margin
(MHz) H/V | Reading | Reading| CF Limit Limit (dB) Remark
(dBuVv/ | (dBuVv/ | (dB Peak AV | (dBuV/m|(dBuV/m
m) m) \ (dBuV/m)|(dBuV/m) )
11490 H 4947 2.36 51.83 74 / 2217 | Peak
17235 H 48.22 452 52.74 74 / 2126 | Peak
N/A

Notes: AV Means AV detector test data, Peak Means Peak detector test data.
Emissions attenuated more than 20 dB below the permissible value are not reported.
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EUT 300M 2.4G&5G Model Name SC-1
wireless adapter
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port

Test Mode TX Mid

Freq. [Ant. Pol| Peak AV |Ant./CL Actual Fs Peak AV | Margin

(MHz) H/V | Reading | Reading| CF Limit Limit (dB) Remark

(dBuVv/ | (dBuv/ | (dB) Peak AV [(dBuVv/m)|(dBuv/m
m)\ m) (dBuV/m(dBuV/m

11570 V 48.39 2.36 50.75 74 / 2325 | Peak

17355 V 48.02 452 52.54 74 / 2146 | Peak

N/A
EUT 300M 2.4G&5G Model Name SC-1

wireless adapter
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port

Test Mode TX Mid

Freq. [Ant. Pol] Peak AV |Ant./CL Actual Fs Peak AV | Margin

(MHz) H/V | Reading | Reading| CF Limit Limit (dB) Remark

(dBuV/ | (dBuv/ | (dB) | Peak AV |(dBuV/m)|(dBuV/m
m) m) (dBuV/m)|(dBuV/m),

11570 H 4850 2.36 50.86 74 / 2314 | Peak

17355 H 47.65 452 S2.17 74 / 2183 | Peak

N/A

Notes: AV Means AV detector test data, Peak Means Peak detector test data.
Emissions attenuated more than 20 dB below the permissible value are not reported.
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EUT 300M 2.4G&5G Model Name SC-1
wireless adapter
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode TX High
Freg. [Ant. Pol] Peak AV [Ant./CL Actual Peak AV [ Margin
(MHz) | HV | Reading | Reading| CF val s Limit | Limit | @) |good
(dBuV/ | (dBuV/ (dB Peak AV [ (@BuV/m|(dBuV/m
m) m) ) |(dBuv/im)|(dBuv/m ) )
11650 Vv 48.29 236 | 5065 74 / 2335| Peak
17475 V 471.75 452 52.27 74 / 21.73| Peak
N/A
EUT 300M 2.4G&5G Model Name SC-1
wireless adapter
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode TX High
Freg. |Ant. Pol[ Peak AV |Ant. /CL Actual B Peak AV | Margin
(MHz2) | HV | Reading | Reading| CF ual s Limit | Limit | ©8) | gemark
(dBuV/ | (dBuVv/ | (dB) Peak AV |(dBuV/m)|(dBuV/m)
m) m) (dBuV/m)|(dBuV/m)
11650 H 4848 236 | 5084 74 / 2316| Peak
17475 H 4821 452 52.73 74 / 21.27| Peak
N/A

Notes: AV Means AV detector test data, Peak Means Peak detector test data.
Emissions attenuated more than 20 dB below the permissible value are not reported.
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IEEE 802.11n/HT40 with 5.8G

EUT 300M 2.4G&5G Model Name SC-1
wireless adapter
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode TX Low
Freg. [Ant Pol| Peak AV |Ant./CL Actual Fs Peak AV Margin
(MH2) H/V | Reading | Reading| CF Limit Limit (dB) Rermark
@dBuVv/ | (dBuV/ | (dB) Peak AV |(dBuV/m)|(dBuV/m)
m) m) (dBuV/m)|(dBuV/m)
11510 \Y; 4817 2.36 50.53 74 / 2347 | Peak
17265 \Y 4829 452 5281 74 / 2119 | Peak
N/A
EUT 300M 2.4G&5G Model Name SC-1
wireless adapter
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode TX Low
Freq. [Ant. Pol| Peak AV |Ant. /CL Actual Fs Peak AV | Margin
(MHz) H/V | Reading | Reading| CF . Limit Limit (dB) Remark
(dBuV/ | (dBuVv/ | (dB) Peak AV |(dBuV/m)|(dBuVv/m
m) m) (dBuV/m)|(dBuV/m
11510 H 49.38 2.36 51.74 74 / 2226 | Peak
17265 H 48.14 452 52.66 74 / 2134 | Peak
N/A

Notes: AV Means AV detector test data, Peak Means Peak detector test data.
Emissions attenuated more than 20 dB below the permissible value are not reported.
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EUT 300M 2.4G&5G Model Name SC-1
wireless adapter
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode TX High
Freg. [Ant. Pol] Peak AV |Ant./CL Actual Fs Peak AV | Margin
(MHz) H/ | Reading | Reading| CF Limit Limit (dB) Remark
(dBuV/ | (dBuV/ | (dB) Peak AV  [(dBuV/m)|(dBuV/m
m) m) (dBuV/m)|(dBuV/m)
11590 V 49.59 2.36 51.95 74 / 2205| Peak
17385 \Y, 48.09 452 5261 74 / 21.39| Peak
N/A
EUT 300M 2.4G&5G Model Name SC-1
wireless adapter
Temperature | 26°C Relative Humidity | 56%
Pressure 960hPa Test voltage DC 5V from
USB Port
Test Mode TX High
Freq. [Ant. Pol| Peak AV |Ant. /CL Actual Fs Peak AV | Margin
(MH2) H/V | Reading | Reading CF Limit Limit (dB) Remark
(dBuV/ | (dBuV/ | (dB) Peak AV  |(dBuVv/m)|(dBuVv/m
m) m) (dBuV/m)|(dBuV/m)
11590 H 4921 2.36 5157 74 / 2243 | Peak
17385 H 48.21 452 52.73 74 / 2127| Peak
N/A

Notes: AV Means AV detector test data, Peak Means Peak detector test data.
Emissions attenuated more than 20 dB below the permissible value are not reported.
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6 POWER LINE CONDUCTED EMISSION

6.1

Conducted Emission Limits(15.207)

Frequency Limits dB(uV)

MHz Quasi-peak Level Average Level
0.15-0.50 66 -56* 56 - 46*
0.50 -5.00 56 46
5.00 -30.00 60 50

Notes: 1. *Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

3.The limit decreases in line with the logarithm of the frequency in the rang

of 0.15 to 0.50 MHz.

6.2 Test Setup
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Vert. reference plane

Reference ground plane
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\\\ / EMI receiver
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6.3 Test Procedure
The EUT is put on the plane 0.8m high above the ground by insulating support and is
connected to the power mains through a line impedance stabilization network (L.I.S.N.).
This provides a 50ohm coupling impedance for the EUT system. Please refer the block
diagram of the test setup and photographs. Both sides of AC lines are checked to find
out the maximum conducted emission. In order to find the maximum emission levels,
the relative positions of equipment and all of the interface cables shall be changed
according to ANSI ANSI C63.4:2014 on Conducted Emission Measurement.
The bandwidth of test receiver is set at 9 kHz.

6.4 Test Results
TX MODE
Worse case is reported only

PASS

Detailed information please see the following page.
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Site LAB Phase: L1 Temperature: 242
Limit: FCC Part 15 CLASS B QP Power:  DC5V Humidity: 53 %
EUT:
M/N: SC-1

Mode: Working
Note:

Conducted Emission Measurement

File :U0335 Data :#3 Date: 2017-5-10 Time: 15:39:10
80.0 dBuv
70
FCC Part 15 CLASS B QP
60
|
50 FCC Part 15 CLASS B AV 7
LY
40 peak
2
30 uVV"'Wf I'W*\A\rﬁ
v\f i ‘
20 i | WﬂW"M 'UWM billy A “]W
AT W WU W’Wﬂ"m

10 Y H WW "h\ W Ay

0.0

0.150 0.5 (MHz) 5 30.000

Reading Correct Measure- ]
No. Mk. Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBuv dBuv dB Detector Comment

1 * 0.1815 44.66 9.74 54.40 64.42 -10.02 QP
2 0.1815 20.63 9.74 30.37 54.42 -24.05 AVG
3 0.2580 39.17 9.76 48.93 61.50 -12.57 peak
4 0.3209 32.71 9.77 42.48 59.68 -17.20 peak
5 4.1550 34.15 10.15 44.30 56.00 -11.70 peak
6 5.0910 36.13 10.19 46.32 60.00 -13.68 peak
7 28.2930 38.30 11.03 49.33 60.00 -10.67 peak
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Site LAB Phase: N Temperature: 242
Limit: FCC Part 15 CLASS B QP Power: DC sV Humidity: 53 %
EUT:
M/N: SC-1

Mode: Working
Note:

Conducted Emission Measurement

File :U0335 Data :#4 Date: 2017-5-10 Time: 15:41:35
80.0 dBuY
70
\ FCC Part 15 CLASS B QP
60 |
I“—] FCC Part 15 CLASS B AY 7
50
40
peak
30 i
f K J 0 AVG
20 i iR ’ 'jll
W L)t{ Hﬁl{'ﬂmﬁ ’ﬂFM )l” M
o) :,.J,ﬂ'w JWM
10 | WJL\M '**v'u"' i
0.0
0.150 0.5 [(MHz) 5 30.000
Reading Correct Measure- )
No. Mk.  Freg.  Level Factor ment Limit Margin
MHz o dB dBuV dBuv dB  Detector Comment

1 0.1590 41.30 9.73 51.03 65.52 -14.49 peak
2 0.1860 4416 9.74 53.90 64.21 -10.31 QP
3 0.1860 22.54 9.74 32.28 54.21 -21.93 AVG
4 0.2535 40.37 9.76 50.13 61.64 -11.51 peak
5 5.1450 35.97 10.20 46.17 60.00 -13.83 peak
6 23.5365 35.95 10.70 46.65 60.00 -13.35 peak
7 * 285270 38.91 11.06 49.97 60.00 -10.03 peak
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7 Conducted Maximum Output Power

7.1 Test limit

Band 5150-5250MHz
For client devices in the 5.15-5.25 GHz band, the maximum conducted output power over the frequency band of operation
shall not exceed 250 mW provided the maximum antenna gain does not exceed 6 dBi. In addition, the maximum power
spectral density shall not exceed 11 dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6
dBi are used, both the maximum conducted output power and the maximum power spectral density shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6 dBi.

Band 5725-5850MHz
The maximum conducted output power shall not exceed 1 W. The power spectral density shall not
exceed 30 dBm in any 500 kHz band

7.2  Test Procedure
Details see the KDB789033 Meas Guidance

7.2.1 Place the EUT on the table and set it in transmitting mode.

7.2.2 Connected the EUT’s antenna port to peak power meter by 20dB attenuator.

7.2.3 Measure out each mode and each bands peak output power of EUT.

Note: The cable loss and attenuator loss were offset into measure device as amplitude

offset. Details see the KDB789033 DTS Meas Guidance

7.3  Test Setup

Power meter

A 4

EUT

7.4  Test Results

PASS

Detailed information please see the following page.
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5.2G Band
EUT: 300M 2.4G&5G wireless adapter M/N: SC-1
Test date: 2017-5-5 Test site: RF site Tested by: Simple Guan
Frequency PK Output power(dBm) Limit
Mode
(MHz) ANTO | ANTL Toal | (dBM)
5180 7.45 7.60 N/A 30
IEEE 802.11 a with
5200 7.36 7.70 N/A 30
5.2G
5240 7.23 7.88 N/A 30
5180 6.69 7.08 N/A 30
IEEE 802.11
5200 6.71 7.58 N/A 30
n/HT20 with 5.2G
5240 7.15 7.37 N/A 30
IEEE 802.11 5190 7.12 8.00 N/A 30
n/HT40 with 5.2G 5230 7.32 7.79 N/A 30
Conclusion: PASS
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5.8G Band
EUT: 300M 2.4G&5G wireless adapter M/N: SC-1
Test date: 2017-5-5 Test site: RF site Tested by: Simple Guan
Frequency PK Output power(dBm) Limit
Mode
(MHz) ANTO | ANTL Toal | (dBm)
5745 7.36 7.52 N/A 30
IEEE 802.11 a with
5785 7.27 7.35 N/A 30
5.8G
5825 6.52 7.49 N/A 30
5745 6.37 6.71 N/A 30
IEEE 802.11
) 5785 6.18 6.46 N/A 30
n/HT20 with 5.8G
5825 6.64 6.81 N/A 30
IEEE 802.11 5755 6.16 6.34 N/A 30
n/HT40 with 5.8G 5795 6.24 6.31 N/A 30
Conclusion: PASS
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8 PEAK POWER SPECTRAL DENSITY

8.1

8.2

8.2.1
8.2.2

8.2.3
8.2.4

8.3

Test limit

Band 5150-5250MHz

For client devices in the 5.15-5.25 GHz band, the maximum conducted output power over the
frequency band of operation shall not exceed 250 mW provided the maximum antenna gain does
not exceed 6 dBi. In addition, the maximum power spectral density shall not exceed 11 dBm in
any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used,
both the maximum conducted output power and the maximum power spectral density shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

Band 5725-5850MHz
The maximum conducted output power shall not exceed 1 W. The power spectral density shall

not exceed 30 dBm in any 500 kHz band

Method of measurement
Details see the KDB789033 DTS Meas Guidance
Place the EUT on the table and set it in transmitting mode.
Remove the antenna from the EUT and then connect a low loss RF cable from the
antenna port to the spectrum analyzer.
Record the max reading.

Repeat the above procedure until the measurements for all frequencies are completed.

Test Setup

Spectrum
Analyzer

A 4

EUT
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8.4  Test Results

PASS.

Detailed information please see the following page.

5.2G Band

EUT: 300M 2.4G&5G wireless adapter

M/N: SC-1

Test date: 2017-5-5

Test site: RF site

Tested by: Simple Guan

Frequency Power Density(dBm) Limit
Mode
(MHz) ANTO | ANTL Total | (dBM)
5180 0.707 -0.049 N/A 8
IEEE 802.11 a with
5200 -0.366 -0.599 N/A 8
5.2G
5240 -0.509 -1.112 N/A 8
5180 -0.276 0.158 N/A 8
IEEE 802.11
5200 -0.213 -1.101 N/A 8
n/HT20 with 5.2G
5240 -1.575 -0.796 N/A 8
IEEE 802.11 5190 -3.004 -2.474 N/A 8
n/HT40 with 5.2G 5230 -3.624 -2.733 N/A 8

Conclusion: PASS
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5.8G Band

EUT: 300M 2.4G&5G wireless adapter

M/N: SC-1

Test date: 2017-5-5

Test site: RF site

Tested by: Simple Guan

Frequency Power Density Limit
Mode
(MHz) ANTO ANT1 Total (dBm)
5745 -1.442 -0.424 N/A 8
IEEE 802.11 a with
5785 -0.982 -0.117 N/A 8
5.8G
5825 -0.834 0.507 N/A 8
5745 -1.586 -0.678 N/A 8
IEEE 802.11
) 5785 -1.389 -0.346 N/A 8
n/HT20 with 5.8G
5825 -0.014 -0.771 N/A 8
IEEE 802.11 5755 -3.628 -3.108 N/A 8
n/HT40 with 5.8G 5795 -3.677 -2.037 N/A 8

Conclusion: PASS
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ANT 0
5.2G Band:
CH Low :
Agilent Spectrum Analyzer - Swept 5A
- RF 50 Q | ALIGN AUTO 01:53:16 PM May 10, 2017 Peak S h
Marker 1 A 5.176960000000 GHz - Avg Type: Log-Pur et
PNO: Fast Ly 1rig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB
Mkr1 5.176 96 GHz NextPeak
10 dBidiv  Ref 20.00 dBm ||
Log
Next Pk Right
| s s——
Next Pk Left
s s |
Marker Delta
Mkr—RefLvl
Center 5.18000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)
CH Mid:

Agilent Spectrum Analyzer - Swept SA

RF S0 £ ALIGN AUTO

Avg Type: Log-Pwr
Avg|Hold:>100/100

ol L
Marker 1 5.195066666667 GHz _
PNO: Fast () Trig: Free Run

IFGain:Low #Atten: 30 dB

Mkr1 5.195 07 GHz

1LD gBldw Ref 20.00 dBm

Center 5.20000 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz

-0.366 dBm

Span 40.00 MHz
Sweep 1.000 ms (601 pts)

Peak Search

NextPeak

Next Pk Right

Next PK Left

Marker Delta

Mkr—RefLvl




Report No.: T1870445 02 Page 44 of 110

CH Hig:
Agilent Spectrum Analyzer - Swept SA

e i ALIGNAUTO | 03:20:15 PM May 10, 2017

Marker 1 5.243266666667 GHz Avg Type: Log-Pwr Peak Search
PNO: Fast L, Trig: Free Run Avg|Hold:>100/100 s

IFGain:Low #Atten: 30 dB

Mkr1 5.243 27 GHz NextPeak
-0.509 dBm -

Next Pk Right

Next PK Left

Center 5.24000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (601 pts)

MSG

IEEE 802.11n HT20:
CH Low :

Agilent Spectrum Analyzer - Swept SA
I E R T ELIGN AUTO

g
Marker 1 5.177533333333 GHz Avg Type: Log-Pur Peak Search
PNO: Fast (4 1rig:FreeRun Avg|Hold:>100/100

\FGain:Low  #Atten: 30 dB

Mkr1 5.177 53 GHz NextPeak
-0.276 dBm

Next Pk Right

Next Pk Left

I AN
--WMM Marker Delta|
IS

Mkr—RefLvl

Center 5.18000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (601 pts)

MSG
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CH Mid:
Agilent Spectrum Analyzer - Swept SA
- TR P ALIGHAUTO [ 03:22:30PM
Marker 1 5.206600000000 GHz : Avg Type: Log-Pwr TRacE [P
PNO: Fast L, Trig: Free Run Avg|Hold:>100/100 THPE
IFGain:Low #Atten: 30 dB
Mkr1 5.206 60 GHz T2etd AL
-0.213 dBm
Next Pk Right
| B
Next Pk Left
Center 5.20000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (601 pts)
=
CH Hig:

Agilent Spectrum Analyzer - Swept SA
5015 |

ALIGNAUTO 03:23:17 PM May 10, 2017

Marker 1 5.234600000000 GHz .
PNO: Fast L, Trig: Free Run
IFGain:Low #Atten: 30 dB

Center $.24000 GHz
#Res BW 1.0 MHz

MSG

#/BW 3.0 MHz

Avg Type: Log-Pwr
Avg[Hold:>100/100

Mkr1 5.234 60 GHz
-1.575 dBm

Span 40.00 MHz
Sweep 1.000 ms (601 pts)

Peak Search

NextPeak

Next Pk Right

Next Pk Left

Marker Delta

Mkr—RefLvl
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IEEE 802.11n HT40:

CH Low :
Agilent Spectrum Analyzer - Swept SA
RF ALTGNAUTO 03:26:16 PM Peak S h
Marker 1 5.203600000000 GHz | Avg Type: Log-Pwr S
PNO: Fast () Trig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 30 ¢B
Mkr1 5.203 60 GHz NextPeak
-3.004 dBm
Next Pk Right
Next Pk Left
Marker Delta)
MKr—RefLvl
Center 5.19000 GHz Span 80.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (601 pts)
=
CH Hig:

Agilent Spectrum Analyzer - Swept SA
S04 AC

ALIGNAUTO 03:26:59 PM May 10, 2017

Marker 1 5.222800000000 GHz _
PNO: Fast L, Trig: Free Run
IFGain:Low #Atten: 30 dB

Center 5.23000 GHz
#Res BW 1.0 MHz

MSG

#/BW 3.0 MHz

Avg Type: Log-Pwr
Avg|Held:>100/100

Mkr1 6.222 80 GHz
-3.624 dBm

Span 80.00 MHz
Sweep 1.000 ms {601 pts)

Peak Search

NextPeak

Next Pk Right

Next Pk Left

Marker Delta

Mkr—RefLvl
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5.8G Band
IEEE 802.11a
CH Low :

Agilenl Spectrum Analyzer - Swept SA

[ BT

Marker 15.740066666667 GHz

IFGain:Low

Ref 20.00 dBm

10 dBidiv
Log

Center §.74500 GHz
#Res BW 510 kHz

ALIGN AUTO 03:45:16 PM May 10, 2017

PNO: Fast () Trig: Free Run

#Atten: 30 dB

#VBW 1.5 MHz

Avg Type: Log-Pwr
Avg|Hold:>100/100

Mkr1 5. 740 07 GHz
442 dBm

Span 40.00 MHz
Sweep 1.000 ms (601 pts)

Peak Search

NextPeak

Next Pk Right

Next PK Left

Marker Delta

Mkr—RefLvl

CH Mid:

Agilent Spectrum Analyzer - Swept SA
Qi | i e SO o e |
Marker 1 5.791066666667 GHz

PNO: Fast (y

IFGain:L ow

1LO ExliBIdu.- Ref 20.00 dBm

Center 5.78500 GHz
#Res BW 510 kHz

ALIGNAUTO

) Trig: Free Run
#Atten: 30 dB

#/BW 1.5 MHz

Avg Type: Log-Pwr
Avg|Held:>100/100

Mkr1 6.791 07 GHz
-0.982 dBm

Span 40.00 MHz
Sweep 1.000 ms {601 pts)

Peak Search

NextPeak

Next Pk Right

Next Pk Left

Marker Delta

Mkr—RefLvl
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CH Hig:
Agilent Spectrum Analyzer - Swept SA

SR E— i ALIGH AUTO

03:46:49 PM May 10, 2017

Marker 1 5.821133333333 GHz - Avg Type: Log-Pwr
PNO: Fast L, 1Mig:FreeRun Avg|Hold: 83/100
o
IFGain:Low #Atten: 30 dB

Mkr1 5.821 13 GHz

Center 5.82500 GHz

-0.834 dBm

Span 40.00 MHz

#Res BW 510 kHz #VBW 1.5 MHz Sweep 1.000 ms (601 pts)

MSG

Peak Search

NextPeak

Next Pk Right

Next PK Left

IEEE 802.11n HT20
CH Low :

Agilent Spectrum Analyzer - Swept SA
I e | SooRte A cle ALIGN AUTO

Marker 1 5.749600000000 GHz - Avg Type: Log-Pwr
PNO: Fast [, 1rg:FreeRun Avg|Hold:>100/100

IFGain:Low  #Atten: 30 dB

Mkr1 5.749 60 GHz

Center §.74500 GHz

MSG

-1.586 dBm

Span 40.00 MHz
#Res BW 510 kHz #VBW 1.5 MHz Sweep 1.000 ms (601 pts)

Peak Search

NextPeak

Next Pk Right

Next PK Left

Marker Delta

Mkr—RefLvl
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CH Mid:
Agilent Spectrum Analyzer - Swept SA
- TR P ; ALIGHAUTO [ 03:3430PM
Marker 1 5.788066666667 GHz : Avg Type: Log-Pwr TRacE [P
PNO: Fast L, Trig: Free Run Avg|Hold:>100/100 THPE
IFGain:Low #Atten: 30 dB
Mkr1 5.788 07 GHz T2etd AL
1380 dBm
Next Pk Right
| B
Next Pk Left
Center 5.78500 GHz Span 40.00 MHz
#Res BW 510 kHz #VBW 1.5 MHz Sweep 1.000 ms (601 pts)
=
CH Hig:

Agilent Spectrum Analyzer - Swept SA
P el el : ALIGNAUTO

03:35:03 PM May 10, 2017

Marker 1 5.830266666667 GHz . Avg Type: Log-Pwr
PNO: Fast Ly 1Hig:FreeRun Avg|Hold:>100/100

IFGainLow — BAtten:30 dB

Mkr1 5.830 27 GHz

Center $.82500 GHz

-0.014 dBm

Span 40.00 MHz
#Res BW 510 kHz #VBW 1.5 MHz Sweep 1.000 ms (601 pts)

MSG

Peak Search

NextPeak

Next Pk Right

Next Pk Left

Marker Delta

Mkr—RefLvl
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IEEE 802.11n HT40

CH Low :
Agilent Spectrum Analyzer - Swept SA
sk - Peak Search
Marker 1 5.757933333333 GHz . Avg Type: Log-Pwr e
PNO: Fast L, 1Md:FreeRun Avg|Hold:>100/100
IFGain:Low #Atten: 30 dB
MKr 5.757 93 GHz NeXF ek
10 dBrdiv Ref 20.00 dBm -3.628 dBm
0.0 Next Pk Right
0.0o
. Next Pk Left
200
. Marker Delta
-40.0
-50.0
-E0.0
Mkr—RefLvl
0.0
Center $.7%500 GHz Span 80.00 MHz
#Res BW 510 kHz #/BW 1.5 MHz Sweep 1.000 ms (601 pts)
CH Hig:

Agilent Spectrum Analyzer - Swept SA
- RF E ALIGH AUTO 03:28:50 PM May 10, 2017
Marker 1 5.808200000000 GHz _ Avg Type: Log-Pwr

PNO: Fast () Trig: Free Run Avg|Hold:>100/100

IFGain:Low #Atten: 30 dB

Peak Search

Mkr1 5.808 20 GHz NextPeak
[0 geidi__Ref 20.00 dBm 808 20 CHz

Next Pk Right
Next PK Left

Marker Delta

Mkr—RefLvl

Center 5.79500 GHz Span 80.00 MHz
#Res BW 510 kHz #VBW 1.5 MHz Sweep 1.000 ms (601 pts)

Remark: A RBW of 500KHz can not be set for the Spectrum Analyzer, and the results of RBW 510KHz are
worse than RBW of 500KHz, therefore, if results of the RBW 510KHz complies with limit, results of RBW
500KHz are deemed to comply with limit
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ANT 1
5.2G Band:
CH Low :
Agilent Spectrum Analyzer - Swept SA
e ; ALIGN AUTO 10:12:36 AM May 11, 2017 Peak S 5
Marker 1 5.185280000000 GHz : Avg Type: Log-Pur el
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB
Mkr1 5.185 28 GHz LTZETH A
19 geiciv__ Ref 20.00 dBm -0.049 dBm
Next Pk Right
Next Pk Left
Marker Delta
Mkr—RefLvl
Center 5.18000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)
CH Mid:

Agilent Spectrum Analyzer - Swept SA

= e | so oRp e cl I ALIGN AUTO
Marker 1 5.196800000000 GHz - Avg Type: Log-Pwr
PNO: Fast [, 1Md:FreeRun Avg|Hold:>100/100
!
IFGain:Low Atten: 30 dB

Mkr1 5.196 80 GHz
fo gsmw Ref 20.00 dBm -0.599 dBm

Center 5.20000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

Peak Search

NextPeak

Next Pk Right

Next PK Left

Marker Delta

Mkr—RefLvl
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CH Hig:
Agilent Spectrum Analyzer - Swept SA

T i ALIGH AUTO 10:14:30 AM May 11, 2017

Marker 1 5.234840000000 GHz Avg Type: Log-Pwr Peak Search
PNO: Fast L, 1Mg:FreeRun Avg|Hold:>100/100
B ) :
IFGain:Low Atten: 30 dB

Mkr1 5.234 84 GHz NextPeak
[0 geiciv__ Ref 20.00 dBm 254 84 CHz

||
Next Pk Right
e

Next PK Left

Center 5.24000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)

IEEE 802.11n HT20:
CH Low :

Agilent Spectrum Analyzer - Swept SA
I e | SoioRtP Al ALIGN AUTO

- :
Marker 1 5.173520000000 GHz Avg Type: Log-Pwr Peak Search
PNO: Fast () Trig: Free Run Avg|Hold:>100/100

IFGain:Low Atten: 30 dB

Mkr1 5.173 52 GHz NextPeak
19deidiv__Ref 20.00 dBm 0.158 dBm

Next Pk Right
Next PK Left

Marker Delta

Mkr—RefLvl

Center 5.18000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)
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CH Mid:
Agilent Spectrum Analyzer - Swept SA
e isniat el ; ALIGHAUTO  [10:16:07 &M
Marker 1 5.202120000000 GHz : Avg Type: Log-Pwr TRacE [P
PNO: Fast L, Trig: Free Run Avg|Hold:>100/100 THPE
IFGain:Low Atten: 30 dB
Mkr1 5.202 12 GHz T2etd AL
1101 B
Next Pk Right
| e
Next Pk Left
Center 5.20000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 1.000 ms (1001 pts)
=
CH Hig:

Agilent Spectrum Analyzer - Swept SA
| : ALIGN AUTO 10:16:33 AM May 11, 2017

Marker 1 5.234080000000 GHz _ Avg Type: Log-Pur
PNO: Fast L, 1Md:FreeRun Avg|Held:>100/100

IFGain:Low Atten: 30 dB

Peak Search

Mkr1 5.234 08 GHz NextPeak
-0.796 dBm

Next Pk Right

Next Pk Left

Marker Delta

Mkr—RefLvl

Center $.24000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #/BW 3.0 MHz Sweep 1.000 ms (1001 pts)

MSG
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IEEE 802.11n HT40:

CH Low :

CH Hig:

Agilent Spectrum Analyzer - Swept SA
505

ALTGM SUTD 10:17:55 AM May 11, 2017

- EEEE

Marker 1 5.182480000000 GHz
PNO: Fast ()
IFGain:Low

Trig: Free Run
Atten: 30 dB

1LOngd|v Ref 20.00 dBm

Center $5.19000 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz

Avg Type: Log-Pwr
Avg[Hold:>100/100

Mkr1 5.182 48 GHz
-2.474 dBm

Span 80.00 MHz
Sweep 1.000 ms (1001 pts)

Peak Search

Next Peak

Next Pk Right

Next Pk Left

Marker Delta

Mkr—RefLvl

#Res BW 1.0 MHz

Agilent Spectrum Analyzer - Swept SA
| R R

ALIGNAUTO

Marker 1 5.227760000000 GHz

PNO: Fast L, Trig: Free Run
IFGain:Low Atten: 30 dB

Ref 20.00 dBm

10 dBldiv
Log

Center 5.23000 GHz
#V/BW 3.0 MHz

Avg Type: Log-Pwr
Avg|Held:>100/100

Mkr1 6.227 76 GHz
-2.733 dBm

Span 80.00 MHz
Sweep 1.000 ms (1001 pts)

Peak Search

NextPeak

Next Pk Right

Next Pk Left

Marker Delta

Mkr—RefLvl
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5.8G Band
IEEE 802.11a
CH Low :
Agilenl Spectrum Analyzer - Swept SA
ALIGN AUTO 10:24:23 AM May 11, 2017 Peak S h
Marker 1 5.745840000000 GHz . Avg Type: Log-Pwr eak Searc
PNO: Fast () Trig: Free Run Avg|Hold:>100/100
IFGain:Low Atten: 30 dB
MKri 5.745 84 GHz Next Pesk
1LOngd|v Ref 20.00 dBm 424 dBm —|
Next Pk Right
||
Next Pk Left
||
Marker Delta
| R |
Mkr—CF
|
Mkr—RefLvl
| i |
Center 5.74500 GHz Span 40.00 MHz
#Res BW 510 kHz #VBW 1.5 MHz Sweep 1.000 ms (1001 pts)
CH Mid:

Agilent Spectrum Analyzer - Swept SA
QI i R L SO O EPAG

Marker 1 5.783880000000 GHz

PNO: Fast L, Trig: Free Run
IFGain:Low Atten: 30 dB

1LO ExliBIdu.- Ref 20.00 dBm

Center 5.78500 GHz

#Res BW 510 kHz #/BW 1.5 MHz

Avg Type: Log-Pwr
Avg|Held: 931100

Span 40.00 MHz
Sweep 1.000 ms (1001 pts)

Peak Search

NextPeak

Next Pk Right

Next Pk Left

Marker Delta

Mkr—RefLvl
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CH Hig:
Agilent Spectrum Analyzer - Swept SA

R

ALIGNAUTO 10:25:14 AM May 11, 2017

Marker 1 5.823280000000 GHz
PNO: Fast ()

IFGain:Low Atten: 30 dB

Center 5.82500 GHz
#Res BW 510 kHz

MSG

#VBW 1.5 MHz

Trig: Free Run

Avg Type: Log-Pwr
Avg|Hold: 83/100

Span 40.00 MHz
Sweep 1.000 ms (1001 pts)

Peak Search

NextPeak

Next Pk Right

Next PK Left

IEEE 802.11n HT20
CH Low :

Agilent Spectrum Analyzer - Swept SA
RF S0 G

ALIGN AUTO

- EEEE

Marker 1 5.745840000000 GHz _
PNO: Fast () Trig: Free Run
IFGain:Low Atten: 30 dB

Center §.74500 GHz
#Res BW 510 kHz

MSG

#VBW 1.5 MHz

Avg Type: Log-Pwr
Avg|Hold:>100/100

Mkr1 5.745 84 GHz
-0.678 dBm

Span 40.00 MHz
Sweep 1.000 ms (1001 pts)

Peak Search

NextPeak

Next Pk Right

Next PK Left

Marker Delta

Mkr—RefLvl
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CH Mid:

CH Hig:

Agilent Spectrum Analyzer - Swept SA

s - i BLIGNAUTO | 10:22:22 AM May 11, 2017

Marker 1 5.783840000000 GHz . Avg Type: Log-Pur
PNO: Fast () Trig: Free Run Avg|Hold: 78/100

IFGain:Low Atten: 30 dB

Mkr1 5.783 84 GHz
-0.346 dBm

Center 5.78500 GHz Span 40.00 MHz

#Res BW 510 kHz #VBW 1.5 MHz Sweep 1.000 ms (1001 pts)

Peak Search

Next Peak

Next Pk Right

Next Pk Left

Marker Delta

Mkr—CF

Mkr—RefLvl

MSG

Agilent Spectrum Analyzer - Swept SA

e : ALIGN AUTO 10:23: 16 AM May 11, 2017

Marker 1 5.827840000000 GHz ; Avg Type: Log-Pwr
PNO: Fast Ly Trig: Free Run Avg|Hold:>100/100

IFGain:Low —_ Atten: 30 dB

Mkr1 5.827 84 GH
-0.771 dBm

Center 5.82500 GHz Span 40.00 MHz
#Res BW 510 kHz #VBW 1.5 MHz Sweep 1.000 ms (1001 pts)

Peak Search

NextPeak

Next Pk Right

Next Pk Left

Marker Delta

Mkr—RefLvl

MSG
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IEEE 802.11n HT40

CH Low :
Agilent Spectrum Analyzer - Swept SA
k. 1 - Peak Search
Marker 1 5.761960000000 GHz . Avg Type: Log-Pwr e
PNO: Fast L, 1Md:FreeRun Avg|Hold:>100/100
IFGain:Low Atten: 30 dB
Mkr1 5.761 96 GHz NeXF ek
10 dBrdiv Ref 20.00 dBm -3.108 dBm
Next Pk Right
Next Pk Left
Marker Delta
Mkr—RefLvl
Center 5.75500 GHz Span 80.00 MHz
#Res BW 510 kHz #VBW 1.5 MHz Sweep 1.000 ms (1001 pts)
CH Hig:

Agilent Spectrum Analyzer - Swept SA
ETE e | ALIGH AUTO 10:20:34 AM May 11, 2017

-
Marker 1 5.803480000000 GHz Avg Type: Log-Pwr Peak Search
PNO: Fast [, 1Md:FreeRun Avg|Hold:>100/100

\FGain:iLow  Atten: 30 dB

Mkr1 5.803 48 GHz NextPeak
[0 geidi__Ref 20.00 dBm 803 48 CHiz

mno Next Pk Right
noo
Next Pk Left

-10.0

Marker Delta

Mkr—RefLvl

Center 5.79500 GHz Span 80.00 MHz
#Res BW 510 kHz #VBW 1.5 MHz Sweep 1.000 ms (1001 pts)

Remark: A RBW of 500KHz can not be set for the Spectrum Analyzer, and the results of RBW 510KHz are
worse than RBW of 500KHz, therefore, if results of the RBW 510KHz complies with limit, results of RBW
500KHz are deemed to comply with limit
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9 Bandwidth

9.1  Test limit
Please refer section15.407

For purposes of this subpart the emission bandwidth shall be determined by measuring
the width of the signal between two points, one below the carrier center frequency and
one above the carrier center frequency, that are 26 dB down relative to the maximum
level of the modulated carrier

Within the 5.725-5.85 GHz band, the minimum 6 dB bandwidth of U-NII devices shall
be at least 500 kHz.

9.2 Method of measurement

9.2.1 26dB bandwidth Test Procedures
1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures
2. Set RBW = approximately 1% of the emission bandwidth.
3. Set the VBW > =RBW.
4. Detector = Peak.
5. Trace mode = max hold.
6. Measure the maximum width of the emission that is 26 dB down from the peak of the
emission. Compare this with the RBW setting of the analyzer. Readjust RBW and repeat
measurement as needed until the RBW/EBW ratio is approximately 1%.
9.2.2 99% bandwidth Test Procedures
The following procedure shall be used for measuring (99 %) power bandwidth:
1. Set center frequency to the nominal EUT channel center frequency.
2. Set span = 1.5 times to 5.0 times the OBW.
3. Set RBW =1 % to 5 % of the OBW
4. Set VBW >3 - RBW
5. Video averaging is not permitted. Where practical, a sample detection and single
sweep mode shall be used. Otherwise, peak detection and max hold mode (until the trace
stabilizes) shall be used.

6. Use the 99 % power bandwidth function of the instrument (if available).
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7. If the instrument does not have a 99 % power bandwidth function, the trace data points
are recovered and directly summed in power units. The recovered amplitude data points,
beginning at the lowest frequency, are placed in a running sum until 0.5 % of the total is
reached; that frequency is recorded as the lower frequency. The process is repeated until
99.5 % of the total is reached; that frequency is recorded as the upper frequency. The 99%
occupied bandwidth is the difference between these two frequencies.

9.2.3 6dB bandwidth Test Procedures
1. The testing follows FCC KDB 789033 D02.

a) Set RBW = 100 kHz.

b) Set the video bandwidth (VBW) >3 x RBW.

c) Detector = Peak.

d) Trace mode = max hold.

e) Sweep = auto couple.

) Allow the trace to stabilize.

g) Measure the maximum width of the emission that is constrained by the frequencies
associated with the two outermost amplitude points (upper and lower frequencies) that
are attenuated by 6 dB relative to the maximum level measured in the fundamental

emission.

9.3  Test Setup

Spectrum
Analyzer

v

EUT

9.4  Test Results

PASS.
Detailed information please see the following page.





